
Page 1 of 22 

Redesigning the coal mine wastewater treatment to enable transition to 

circular economy practices: the ZERO BRINE and Dębieńsko case studies 
 

 

D. Xevgenos1, 3,*, G. Gzyl2, K. Panteleaki Tourkodimitri3, K. Mitko4, G. A. Tsalidis3, A. 

Skalny2, M. Mortou3, D. Sapoutzi3, M. Turek4 

1Faculty of Applied Sciences, Delft University of Technology, Delft, The Netherlands,  
2Central Mining Institute, Katowice, Poland, 3SEALEAU, The Netherlands, 4Silesian 

University of Technology, Poland 

 
*Corresponding Author: e−mail: d.xevgenos@tudelft.nl / d.xevgenos@sealeau.com  

 

ABSTRACT 

Poland delivers high value to the EU as it is by far the largest coal producer. However, coal 
[...]
economically workable. The lignite mines are located in the western part of the country. All 

lignite mines are open pit mines, as such their exploitation does not generate wastewater 

effluent. On contrary, all bituminous (hard) coal mines comprise underground mines (average 

working depth: 600 meters, with some over 1,000 meters); their exploitation generates salty 

wastewater effluents (brines); the discharge of which causes environmental degradation of the 

receiving water bodies. 

With reference to the coal production in Poland, there is a clear downward trend from approx. 

131,400 thousand tons produced in 1993 to approx. 61,500 thousand tons in 2019. The data for 

coal production in Poland between 1993 and 2018 both in physical tons and tons of oil 

equivalent are provided in Figure 4. Through exponential regression we estimated the 

following equation (with R-squared value: 95.2%): 

 

Using the above equation, we may estimate by extrapolation the coal production to approx. 

43,000 thousand tons by 2030 and to approx. 23,530 by 2050. What is especially important in 

the aspect of the European Green Deal willing to make Europe climate-neutral by 2050. 

 

 

Figure 4. Hard coal production in Poland in physical tons (left axis) and tons of oil equivalent (right axis) 

(1993 – 2019) 

With reference to the coal consumption, industry and the residential sector account for the 

largest share. For example, in 2017 the residential sector consumed 6,554 ktoe accounting for 

approx. 55.7% of total coal consumption in Poland, followed by the industrial sector with 3,584 

ktoe (or 30.4% ), the agriculture & forestry with 969 ktoe (8.2%) and the commercial & public 

services sector with 668 ktoe (5.7%) (IEA, 2017). 



Page 11 of 22 

With reference to the coal consumption by type, other hard coal represents by far the largest 

share of the domestic consumption in Poland. In 2017, 10,521 ktoe of other hard coal were 

consumed in Poland accounting for approx. 90.7% of total domestic coal consumption, 

followed by coke even coke with 532 ktoe (or 4.6%), blast furnace gas with 269 ktoe (or 2.3%), 

anthracite with 148 ktoe (or 1.3%), lignite with 116 ktoe (or 1%) and patent fuel, BKB and 

coking coal accounting for the remaining 20 ktoe (or 0.2%) (IEA, 2020) 

The coal reserves by different type are as follows: hard coal approx. 22.3 billion tons and lignite 

reserves around 1 billion tons, with a further 61.4 billion tons and 2.3.3 billion tons in resources 

respectively. With reference to the hard coal reserves, steam coal accounts for approx. 71.6%, 

followed by coking coal with 27% and other types accounting for the remaining (1.4%). 

Today there are 18 hard coal mines in Poland, owned and operated by 5 coal mine industries 

(Table 2), and several abandoned mines (Figure 6), most of which are still being pumped. The 

total mine water discharge in USCB is around 350,000 m3/day, with the amount of chlorides 

and sulphates discharged to the rivers being approximately 4,000 tons/day. Mine waters from 

these mines are typically discharged into tributaries of the upper Wisła (Vistula) and upper 

Odra (Oder) rivers (Janson et al., 2009).  

Table 2. List with operating coal mines and companies in Poland 

No Coal Mine Coal mine company 

1 KWK Borynia-Zofiówka Jastrzębska Spółka Węglowa JSW Group  
(5 mines) 2 KWK Budryk 

3 KWK Knurów-Szczygłowice 

4 KWK Pniówek 

5 KWK Jastrzębie-Bzie 

6 KWK ROW Polska Grupa Górnicza PGG  
(8 mines) 7 KWK Ruda 

8 KWK Piast-Ziemowit 

9 KWK Sośnica 

10 KWK Bolesław Śmiały 

11 KWK Staszic-Wujek 

12 KWK Myslowice-Wesola 

13 ZG Brzeszcze Tauron Wydobycie  
(3 mines) 14 ZG Janina 

15 ZG Sobieski 

16 KWK Silesia Przedsiębiorstwo Górnicze “Silesia” Sp. z 
o.o. (owned by BUMECH S.A.) 

17 KWK Bobrek-Piekary (Ruch Bobrek) Węglokoks Kraj Sp. z o.o. 

18 KWK Bodganka Lubelski Węgiel Bogdanka S.A. 

* Small private mines 

 

3.2 Debieńsko case study 

Desalination of saline mine water in USCB was proposed since the 1970s, when the need for 

a large environmental project of the “Debiensko” desalination plant is reported (Sikora et al, 

1989) with the aim to eliminate the coal mine discharges generated by Budryk and Debiensko 

coal mines. The contract for materializing this project was signed in 1988, while the first salt 



Page 12 of 22 

production started only in August 1993. In Figure 5 more details are provided the different 

stages of this project development, reaching different milestones.  

 

Figure 5. Milestones of Debiensko case study (period: 1988 – 2020) (Source: Xevgenos et al., 2020) 

The Debiensko desalination plant comprises 2 evaporators and 1 salt crystallizer. The cost of 

the equipment was approx. US$ 60 million. Its main drawback is the extremely high energy 

consumption (~720 kWh/t of salt recovered), which had a high impact on the business viability 

and financial outcome. One important revenue stream for the desalination plant comes from 

the fees from the coal mines which need to desalinate their water according to the signed 

concession documents. 

According to the original design, around 14,000 m3/day of mine drainage was treated in the 

desalination plant at Debiensko, receiving around 8,000 m3 of coal mine effluent from the 

Debiensko coal mine (an abandoned coal mine) and around 6,000 m3 of coal mine effluent 

from Budryk coal mine, per day. The plant was recovering about 10,000 m3/day of drinking 



Page 13 of 22 

and process water, 4,500 m3/day of distilled water, 276 tons of pure sodium chloride for sale 

to the chemical industry and as table salt and 28 tons per day of calcium sulfate.  

Since late 2019, the treatment of the Debiensko coal mine is no longer requested by the 

competent authorities. Today the desalination plant started to treat coal mine effluents only 

from Budryk coal mine. Two different coal mine effluents are generated from the exploitation 

of the coal reserves, at two different depths at Budryk site, which results in two different 

salinities, a stream of approx. 750 m3/day with a Total Dissolved Solids (TDS) content of 

approx. 70 g/L, and a less saline stream (often called in Polish as “Budryk mierne”) with a flow 

of approx. 3,800 m3/day at 30 g/L TDS content. A more detailed mass balance is provided in 

the figure below, presenting also the materials recovered in each case.  

 

Original design  Current operation 

 

  



Page 14 of 22 

 

 

  

Figure 6. Map with active and abandoned coal mines in Poland (Source: Xevgenos et al., 2020) 



15 

 

3.3 Evaluation of Dębieńsko case and suggestions for improvement  

The current design of Dębieńsko wastewater treatment plan (see Figure 7) treats brine from two 

levels of Budryk coal mine: a) Budryk miernie and b) Budryk. The first step consists of 

concentrating the Budryk miernie brine in terms of salt in order to mix it with the Budryk brine 

which has a much higher salinity level. Rock salt is then added, and then the combined flow is 

pumpted and treated with evaporation to produce saturated brine and clean water. The salt 

addition takes place to increase the efficiency of the evaporation step. The saturated brine is 

treated with crystallization to recover salt (NaCl) and gypsum. Post crystallization lyes are also 

produced as a byproduct during crystallization. Lastly, recovered water from reverse osmosis, 

evaporation and crystallization units is treated to upgrade it to drinking water quality.  Table 3 

and Table 4 show the chemicals and electricity consumption per ton of recovered salt for each 

treatment step at Dębieńsko wastewater treatment plan, respectively.  

 

 
Figure 7. Design of Dębieńsko wastewater treatment plant 

 

The ZERO BRINE design (see 

 



16 

 

Figure 8) aims at decreasing the electricity consumption of the entire plan while maximizing 

the recovery of materials in the brine in a circular economy context. Budryk miernie and Budryk 

brines are mixed and fed to a two-stage nanofiltration. The first stage nanofiltration produces 

NF1 retentate and permeate at 52 bar. The NF1 retentate is treated with a gypsum precipitation 

and magnesium recovery step to separate magnesium and calcium from the main flow and 

recover magnesium hydroxide and gypsum, respectively. The NF1 permeate is fed to the second 

stage nanofiltration to produce NF2 retentate and permeate at 54 bar. The former is mixed with 

electrodialysis (ED) dilute and the latter is recycled to the first stage nanofiltration. NF2 

permeate and ED dilute are then fed to a reverse osmosis unit to produce clean water and 

retentate which is directed to the ED unit. The ED unit produces ED dilute and ED concentrate. 

The former is recycled to the reverse osmosis and the latter is mixed with rock salt and treated 

with crystallization to produce salt and gypsum. Post crystallization lyes are also produced as a 

byproduct during crystallization. Lastly, recovered water from reverse osmosis, evaporation 

and crystallization units is treated to upgrade it to drinking water quality. Table 3 and Table 4 

show the chemicals and electricity consumption per ton of recovered salt for each treatment 

step based on the Zero Brine design for Dębieńsko waste water treatment plan, respectively. 

 

 
Figure 8. Zero Brine design for Debiensko wastewater treatment plant 

 

Table 3. Material consumption at Debiensko treatment plant design and Zero Brine design in 
kg per ton of recovered salt 

Chemicals 

Process 

Pre-
treatment 

RO Evaporator Crystallizer 
Post-

treatment 

According to Masarczyk et al. (1989) (kg/m3 feed water in each process) 

Sulphuric acid (96%) 0.22  0.875   

Sodium Hydroxide (50%)   0.0033   

Scale inhibitor: Sodium  
hexametaphosphate 

 0.01 0.01   

Antifoam   0.006   

Crystallizer    0.1  



17 

 

Chemicals 

Process 

Pre-
treatment 

RO Evaporator Crystallizer 
Post-

treatment 

Rock Salt   0.029   

Aluminium sulphate 0.075     

Polyelectrolyte 0.0003     

Sodium bisulphite 0.005     

Chlorine (if used) 0.001    0.001 

Calcium hydroxide     0.037 

Calculated per ton of salt recovered 

Sulphuric acid (96%) 4.39  13.02   

Sodium Hydroxide (50%)   0.05   

Scale inhibitor: Sodium 
hexametaphosphate 

 0.20 0.15   

Antifoam   0.09   

Crystallizer    1.49  

Rock salt   431.84   

Aluminium sulphate 1.50     

Polyelectrolyte 0.01     

Sodium bisulphite 0.10     

Chlorine (if used) 0.02    0.01 

Calcium hydroxide     0.33 

 

 

Table 4. Electricity consumption at Debiensko treatment plant design and ZERO BRINE design 
in kWh per ton of recovered salt 

Process  Dębieńsko ZERO BRINE 

Nanofiltration (dual pass) - 84.4 

RO 23.17 42.57 

Evaporator 452.76 - 

ED - 156.73 

Crystallizer 236.67 207.07 

Post treatment 4.99 4.62 

Total 717.6 495.4 

 

According to our analysis (see also table above), the application of the innovative brine 

treatment system demonstrated within ZERO BRINE project, would result in reducing the 

energy consumption from 718 kWh to around 495 kWh per ton of salt recovered, or by 

approximately 31%. 



18 

 

3.4 Circular business model for the coal mine sector 

Within the coal mine sector an innovative solution based on the ZERO BRINE results is 

presented in this work. The project builds also on the technical innovation developed within a 

previous LIFE project called SOL-BRINE (LIFE09 ENV/GR/000299) where an innovative 

Zero Liquid Discharge system was developed (Xevgenos, 2015; Xevgenos, 2015b & Xevgenos, 

2016). Within SOL-BRINE project, the circular value of brines was explored in the field of 

seawater desalination, estimating the value of this brine around 6 euro per m3 (Xevgenos, 

2017). The circular business model is tested around the case of “Debiensko” desalination plant, 

which comprises the first Zero Liquid Discharge system for coal mine effluents at a global 

scale. 

This plant is owned by PGWiR, a company that belongs to the PGG coal mines group. The 

value proposition of this company is based on offering the service of brine treatment to a 

neighboring coal mine called Burdyk. This mine is owned by Jastrzębska Spółka Węglowa 

(JSW). The local regulator requires that JSW eliminates the coal mine effluent in order to be 

able to exploit the coal reserves of this particular mine. As such, JSW is paying a fee for the 

treatment of the coal mine effluent on the basis of the volume of brine generated (that is per 

m3). Apart from this revenue stream, PGWiR recovers some of the treatment costs through 

selling the materials recovered, namely salts. The water recovered is discharged into the river, 

without further market exploitation. Although the “Debiensko” desalination plant runs for 

several years using this business model, the owners suggest that this model suffers from 

marginal (if non existent) profit margins, due to the high energy requirements for the operation 

of the Zero Liquid Discharge system. This business has been sustained over the years also with 

the help of governmental support through subsidies. The plant operators indicate as a target the 

reduction of the energy consumption, as well as the recovery of further materials from the purge 

streams (lye) of the crystallizer. We estimate that our proposed technical innovation/solution, 

based on the results obtained from the pilot demonstration within ZERO BRINE, can reduce 

the energy consumption around 30%, suggesting significant improvement of the operating costs 

of the system. Further improvements for the energy requirements are now being tested within 

ZERO BRINE project, as well as meetings with the relevant stakeholders are being planned to 

further discuss the value proposition, as well as how this value will be further captured and 

delivered. This is an ongoing work and is not part of this conference paper.  

The innovation creates significantly reduced negative impacts for (i) the environment, through 

elimination of the coal mine water discharges to surface waters as well as reduced energy 

requirements for the treatment of this water; and (ii) for society through creation of new job 

opportunities in the coal mine regions that are the most affected from the energy transition, 

related to the climate targets. From the analysis made within this paper, it is clearly indicated 

that the Slaskie region (PL22) comprises almost the most affected region in Europe which 

comprises the focus of this paper. This region has intense hard coal activity; an activity that will 

need to be sustained to a certain level due to its importance for the metallurgical sector. It is 

clear that out of the 18 active coal mines today, some will shut down in the next 30 years ahead, 

while few will need to remain open for coking coal production. All closed mines, and especially 

those that will be neighboring to the few mines that will remain open, will need to be still 

dewatered to avoid flooding. This will generate salty wastewater streams that need to be treated 

properly, to ensure environmental protection.   

The mines (from West to East) marked as: 3, 9, 10, 7, 11, 12, 13, 8, 16 and 15 (Figure 6) have 

relatively high loads of salt and considerable amounts of mine water pumped. The mines 6, 1, 

5, 4, 17, 14 have less water inflow, but high salinity of mine water. In some cases the selective 

pumping system, to separate most saline mine water from the less saline would be 



19 

 

recommended in order to achieve good economical potential of desalination process. This 

should be further investigated together with the coal mine industries operating these mines. 

Coal mines located within the hydrogeological subregion boundary, namely, Bolesław Śmiały, 

Knurów-Szczygłowice, Piast-Ziemowit, Mysłowice-Wesoła, Janina, Silesia, show good 

potential for replicability of Debiensko circular economy approach. This will be further 

investigated together with the coal mine industries operating these mines, to make the action 